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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0001
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0001

-10 Normal Voltage 0.0008 PASS
-20 Normal Voltage 0.0000
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Battery End Point 0.0001

Note:

1. Normal Voltage =12V. ; Battery End Point (BEP) =9V. ; Maximum Voltage =16V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 4.72 5.19 5.68 6.06 PASS
Highest CH - - - -
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26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM QPSK |16QAM| QPSK 16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 4.88 491 - - - -
Middle CH - - - - 488 | 493 | 9.87 | 9.69 - -
Highest CH - - - - 4.89 4.96 - - - -
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LTE Band 13
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TL 1 777.125 MHz -8.42 dBm ndd 26.00 dB T1 L 777.125 MHz -8.85 dBm ndd 26.00 dB
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Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 4.48 4.49 - - - - - -
Middle CH - - - - 4.52 4.48 8.89 8.97 - - - -
Highest CH - - - - 4.5 451 - - - - - -
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LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM
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Conducted Band Edge
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763.000 MHz 775.000 MHz 6.250 kHz 773,35165 MHz -68.41 dBm -32.41 de 7632.000 MHz 775.000 MHz 6.250 kHz 77419081 MHz -68.84 dBm -33.84 dB
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0005
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0008

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0004

Note:

1. Normal Voltage =12V. ; Battery End Point (BEP) =9V. ; Maximum Voltage =16V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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TEL : 86-755-8637-9589
FAX . 86-755-8637-9595
FCC ID : 2AVAW-GD504

Page Number

Report Version

: A181 of A272
Report Issued Date : May 15, 2020

. Rev. 01




s=amranas. FCC RF Test Report Report No. : FGON0607B

LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.81 5.19 5.65 6
Middle CH 4.81 51 53 591 PASS
Highest CH 4.81 4.96 5.42 5.88
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LTE Band 17 / 10MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB

= Spectrum =
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
;-1\
o
< \
&\ .
0.0 i g 0.0 N g
j < 3 5
1€ ‘ - 1€ .
% Y X
ﬁ ;
1E. - 1E.
1

1 1 :
CF 709.0 MHz Mean Pwr + 20.00 dB CF 709.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Sompl G y Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 0% | 19% | Mean | Peak | Crest | 10% | 105 | oa% | 01% |

Trace 1 [ 2120 dem | 26,06 dBm 4.86 d8 2.70 6B .67 0B Trace 1 [ 2167 dem | 27,75 dem 5.88 d8 2.43 d8 4.38 da 5.19 d8 & de
— _— | e———
L J J L ! J [T

Middle Channel/ 1RB Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
N N
0.0 t 0.0
| 3 3
1 < \ 5
1E \ e 1E - -
| 5 \ \
. : |
1E. T : 1E. -
A
ICF 710.0 MHz Mean Pwr + 20.00 dB ICF 710.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | oase | | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 21.21 dBm 26.09 dBm 4.88 da 2.52 dB 4.70 dB 4.81 dB Trace 1 21.B0 dBm 27.78 dBm 5.98 dB 2.38 dB 4.26 da 5.10 d8 4 dB
| e——— | e———
L ] ) B e L ) ] W e

Highest Channel/ 1RB Highest Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
o
<
0. 0.
| X S
1 = % i
1E; 1€ ‘\
\ 5 $
[ iy
1E 1E m
CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 2110 dem | 25,98 dem 4.88 da 2.45 0B .55 0B +.81 0B .87 0B Trace 1 [ 2179 dem | 27,76 dbm 5.98 d8 2.45 d8 4.26 d8 4.95 da 5.7108
— —
L il ) B e L ) ] W e
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Report No. : FGON0607B

LTE Band 17 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

= Spectrum =
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
o
00 - 00 -
\\ B X B
| 1
1€ 1€ i -
t i % S
1E 1E '\
3
CF 709.0 MHz Mean Pwr + 20.00 dB CF 709.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 19.31 dbm 25,04 dBm 5.73 d8 2.87 0B 5.19 dB Trace 1 [ 20,75 dem | 27,687 dbm 7.12 d8 2.95 d8 4.95 da 5.00 d8 5.78 0B
| e—— I e———
L L J N 8

Middle Channel/ 1RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view

S e

[P
] ] ———
B[
RN
0. 0. <
w N S
¥
i N i
1€ - 1€ : -
1E 1E 3
i bt
i

ICF 710.0 MHz Mean Pwr + 20.00 dB ICF 710.0 MHz Mean Pwr + 20.00 dB

G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | Crest | 10% | 105 | D% | Do |

Trace 1 19.94 dBm 25,29 dBm 5.35 d8 2.81 dB 5.16 dB Trace 1 20,84 dBm 27.93 dBm 7.09 d8 2.96 dB 4.93 da 5.91 d8 6.64 dB
— — e
L )i J (I

Highest Channel/ 1RB

Highest Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view

B e

o - o

-
0.0 0.0 -
\ 5 9 3
% X %
1E4 - 1E4 - -
N b -\
A Y
1 1 |
1€ 1€ T
|
it

1 1 -

CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | 1% | 0.01% | Mean | Peak | Crest | 10% | 105 | D% | Do |

Trace 1 19.65 dBm 25,15 dBm 5.50 d8 2.72 dB 5.13 dB 5.51 dB Trace 1 20,63 dBm 27.53 dBm 6.91 dB 2.93 d8 4.90 da 5.88 d8 6.41 dB
| e—— I e———
L J )| L L JL BRRRREE I
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26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 493 | 487 | 969 | 9.87 - -
Middle CH - - - - 495 | 488 | 9.89 | 9.77 - -
Highest CH - - - - 486 | 484 | 979 | 9.83 - -
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0607B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum &3 &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.59 dBm) ™M1[1] 14.52 dBm)
704.91200 MH?Z| 706.91000 MHz
20 20
¥ ndB 26.00 dB ¥ nde 26.00 dB
04 At At o AN N B 4.935000000 V[Hz 0d e AP e, -\J“-zﬁwv'\,._/\w*'q\ 4.865000000 "‘Hf
T Q factor 142.8 7 Q factor \ 145.3
od od ! |
|
iz
-10 -10 df 7
20 d - 20 d /[
- VMl s Y, L ~
<208 - - 30 e Srecete =
40 df -40 di
50 d -50 di
&nd 60 d
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 704.912 MHz 15.59 dem ndB_down 4.935 MHz ML 706,91 MHz 14.52 dBm ndB_down 4,865 MHZ
TL 1 704.012 MHz -10.69 dBm nd8 26.00 dB TL L 704.052 MHz -11.73 dam nd8 26.00 dB
T2 1 708.948 MHz -10.74 dam qQ factor 142.8 T2 1 FDB.G18 MHz -11.44 dam qQ factor 145.3
— —
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

spectrum o pectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.79 dBm) ™M1[1] 13.68 dBm)
710.02000 MH?Z| 710.74900 MHz
20 20
1 ndB 26.00 dB| Mnde 26.00 dB|
w0 T e et M/fkv\-‘"\’”'\ 4.945000000 MHZ| 104 An o P A iV 4.875000000 MHz|
Q factor 143.6 i 145.8
| /
od 11 0 d
-10 df -10 d
T
\
20 d 20 d "
) A%
. s N e
o A A R YN
40 df -40 di
50 d -50 di
-60 d 60 d
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 710.02 MHz 15.79 dBm ndB_down 4.945 MHz ML L 710,749 MHz 13.68 dem ndB_down 4,875 MRz
TL 1 707.522 MHz -10.43 dBm nd8 26.00 dB TL L 707.522 MHz -12.30 dbm nd8 26.00 dB
T2 1 712.468 MHz -10.41 dBm Q factor 143.6 T2 1 712.398 MHz -12.41 dBm Q factor 145.8
— —
L U J wa L JU J L]

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum o pectrum =
Ref Level 30.00 GBm  Offset 14,00 db @ RBW 100 kHz Ref Level 30,00 dim  OFfset 14,00 db = RBW 100 khz
o At odE SWT 18 ps @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 18 ps @ VBW 300kH:  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 17k Max |
Mi[i] 15.70 dBm) Mi[i] 13.76 dBm)
712.19100 MHz 71423900 MHZ]
e Ny ndg 26.00 dB| & Mnde 26.00 dB
04 s A N A B ey 4.855000000 MHz 104 A A e AT B 2 A 4.845000000 MHZ
T Q factor Y 146.7) J Q factor | 147.4
od od 1 +
/ 15 \
d 2 di L A
-10 7 .\ -10 ;i v
20 d : 20 \
i \ A \
FaYANTL Loadrl Malrnan
Sogtn: : o Apter -
40 df -40d
50 d -50 d
-6 df -60 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML T 712.181 MHz 15.70 dBm e down 4.855 MHz ML 714239 MHz 13.76 dBm e down 4645 MHz
TL b 711.042 MHz -10.24 dam nd8 26.00 d8 TL L 711.072 MHz -11.97 dam nd8 26.00 d&
T2 1 715.898 MHz -9.95 dam Q factor 146.7 T2 L 715.916 MHz -11.94 dm Q factor 147.4
— —

( Il ) - ( It ) -
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LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

spectrum o spectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.22 dBm) ™M1[1] 16.40 dBm)
M1 711.1580 MHz| L 710.4790 MHz|
20 20 .
P S PN N 26.00 dB P _EndB 26.00 dB
w0 e iadind 1 B Y i 9.690000000 MHz| 0d A i ieniine i AV 9.870000000 MHZ|
] Q factor | 73.4 { Q factor \\ 72.0
{
o d { | 0 di
[ 1 i k
-1 d H - 10 di L3
i \ 1 4
/ A \
204 - 20d -
P A\ A W
- T - ~ [EES pYe Ao _—
40 df -40 di
50 df 50 d
60 d -60 di
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 711,188 MHz 18.22 dam nd@ down 9.50 MHz ML 710.479 WAz 16.40 dBm nd@ down 9.87 WHz
T 1 704.125 MHz -7.91 dBm nd8 26.00 dB TL L 704.145 MHz -9.47 dBm nd8 26,00 d8
T2 1 713.815 MHz -8.30 dBm Q factor 73.4 T2 1 714.015 MHz -9.41 dBm Q factor 72.0
— —
L U J wa L JU J L]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum v pectrum 3
Ref Level 30.00 GBm  Offset 14,00 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 14,00 o & RBW 300 kHz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 17.85 dbm) 15.73 dBm)
M1 707.6420 MHzZ| 711.9980 MHz
20 20
PSP [N 26.00 dB -., R » ; 26.00 dB
w0 ™ o - B By 9.890000000 MHz 104 Vi bt Rniiie® Vot e 9.770000000 MH|
Q factor | 71.6 / Q factor \ 72.9
od ‘(r s 0d / A
' ' S
¥
10 df - ?\ 10 di T
\ / y
204 f/ - 20d {
~ A A 4
A \ AW s e -
&l = : -agrae = -
T —
40 d -40 de
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 707.542 MHz 17.85 dam nd@ down 9.89 MHz ML L 711.998 MHz 15.73 dam nd@ down 9.77 Wz
T 1 705.085 MHz -8.41 dBm nd8 26.00 dB TL L 705.025 MHz -9.85 dBm nd8 26,00 d8
T2 1 714.955 MHz -8.49 dBm Q factor 71.6 T2 1 714.795 MHz -9.47 dBm Q factor 72.9
— —
L U J wa L JU J L]

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

pectrum pectrum s
Ref Level 30.00 dém  Offset 14.00 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.01 dBm| ™Il 16.71 dBm|
708.8220 MHzZ| 11 711.6590 MHz
= 26.00 dB @ - » X nde 26.00 dB
04 9.790000000 MHZ, 104 a Y Rihie iy AR ™ 9.830000000 MHZ|
! Q factor \ 72.4 7 Q factor \ 72.4
d / 1 a4 / |
o ] \lt E -7 1o
{ 2
10 d '\ 10 d “r \‘I
\ |
20 d ' 20 d j’ \‘\
LN AWS Haciu® S - Lo L )
-40d -40 d
50 df -50 di
-60 df -60 di
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 708.822 MHz 17.01 dBm ndB down .75 MHz ML 711,658 MHz 16.71 dBm ndB down 9,53 MHZ
T1 1 706.105 MHz -9.18 dBm nd8 26.00 d8 T1 1 706.085 MHZ -9.58 dBm nd8 26.00 da
T2 1 715.885 MHz -9.47 dBm Q factor 72.4 T2 1 715.515 MHz -9.08 dBm Q factor 72.4

J

I ]
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Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 4.5 451 9.03 8.99 - - - -
Middle CH - - - - 4.5 4.49 8.99 8.97 - - - -
Highest CH - - - - 4.48 4.49 9.01 8.97 - - - -
Sporton International (Shenzhen) Inc. Page Number : A188 of A272
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SPORTON LAB.
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Report No. : FGON0607B

LTE Band 17

Lowest Channel

/ 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum &3 &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.23 dBm) ™M1[1] 13.61 dBm)
706.79000 MHz 706.95000 MHZ]
= 4.495504496 MHz @ Mz 4.505404505 MHZ
N S L -, —— b T
e \ ] 04 e o o e
(\
o + 0 v
J \
-tod T -10d A
/ \ \
/ i \
20 d - - 20 d | -
L/ A N / 1
. VS [, A [ PR §
| <o e == 30w Liniavarwy
40 df -40 di
50 df 50 d
&nd -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 706.79 MHz 16.23 dam ML 706.95 MHz 13.51 dam
T 1 704.24225 MHz 10.36 dBm Oce Bw 4,495504496 MHz TL L 704.25225 MHz 9.10 dBm Oce Bw 4.505494505 MHz
T2 1 708.73776 MHz 9.82 dam T2 1 T0B. 75774 MHZ 8.68 dam
— —
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

spectrum o pectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.59 dBm) ™M1[1] 15.42 dBm)
710.64900 MHz 70948100 MHZ]
20 + 20
K ~ ¥ o . 4.495504496 MHz 4.485514486 MHZ
L P W A P | Al 0 1 N
104 7 oY y 100 g :
/ \ | |
o d ) 0 di 1
/ / \
10 df 10 d +
\
204 " 20 d \
- 4 -
P A et \
[ v ¥ L Vo
40 df -40 di
50 df 50 d
&nd -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 710.548 MHz 15.59 dam ML 709,481 MHz 15.42 dam
T 1 707.76224 MHz 10.14 dBm Oce Bw 4,495504496 MHz TL L 707.75225 MHz .99 dBm Oce Bw 4.485514486 MHz
T2 1 71225774 MHz 11.01 dom T2 1 712.23776 MHz 8.30 dam
— —
L U J wa L JU J L]

Highest Channel

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.64 dBm| mili] 14.39 dBm|
20 712.98100 MHzZ| - 711.99200 MHz
o Oce Bw 4.475524476 MHz, 5 Oce Bw - 4.485514486 MHZ|
e B T T L 10 d LN PRATVLY [TV L T :
i / \
od od |
7 7 \
BUE f -10 di f )
/ / \
20d 20 di - Y
.nr“ | A / \ n
- W P A \ ot b |
SRy P 30 o
-40 -40 df
50 df -50 di
-60 df -60 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 712.981 MHz 14.64 dBm ML 711,592 MHz 14.39 dBm
TL 1 711.25225 MHz 10.09 dBm oce Bw 4. 475524476 MHZ T1 1 711.25225 MHz 9.90 dBm oce Bw 4. 485514486 MHZ
T2 1 715.72777 MHz 10.31 dBm T2 1 715.73776 MHz 9.07 dBm
— —
L I ) - L I ) L
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LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum o pectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 16.59 dBm) ™M1[1] 16.58 dBm)
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7.000 GHz 9,000 GHz 1.000 MHz 7.00725 GHz -51.14 dBm -38.14 db 7.000 GHz 9,000 GHz 1.000 MHz 7.00375 GHz -51.01 dBm -38.01 dB
{ 1 J L] ( )| J o
Date: 29.FER.2020 20.FEB.2020

LTE Band 17 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Spec

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PAR
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 der -40 dBm
50 dB | L] =0 dam I I .
50 dBm I_ i X w 50 dBm L T
-60 dBr J -60 dBm J
g e
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6E87.19640 MHz -66.85 dBm -53.85 dB 30.000 MHz 690.000 MHz 100.000 kHz 677.30135 MHz -66.94 dBm -53,94 dB
725,000 MHz 1,000 GHz 100.000 kHz 735.30220 MHz -66.43 dBm -53,43 dB 725,000 MHz 1,000 GHz 100.000 kHz 996.29121 MHz -66.45 dBm -53.45 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -38.23 dBm -25.23 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -39.61 dBm -26.61 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.52318 GHz -48,18 dBm -35.18 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.52318 GHz -49,28 dBm -36.28 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00475 GHz -51.06 dBm -38.06 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00500 GHz -51.11 dBm -38.11 dB
< — T —
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LTE Band 17 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectr

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Swesp

Spec

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14.00 dg Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS -10 difiEFPURIOUS LINE ARG
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
i —— = -50 dBm 4 + ;
J -60 dBm J
RLELD
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 643.32834 MHz -66.82 dBm -53.82 dB 30.000 MHz 690.000 MHz 100.000 kHz 647.94603 MHz -66.84 dBm -53.84 dB
725,000 MHz 1,000 GHz 100.000 kHz 741.62088 MHz -66.40 dBm -53,40 dB 725,000 MHz 1,000 GHz 100.000 kHz 725.13736 MHz -66.62 dBm -53.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -38.60 dBm -25.60 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -40.70 dBm -27.70 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.52818 GHz -48.15 dBm -35.15 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.52818 GHz -49.45 dBm -36.45 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00125 GHz -51.04 dBm -38.04 db 7.000 GHz 9,000 GHz 1.000 MHz 8.00500 GHz -51.21 dBm -38.21 dB
{ 1 J L] ( )it J o
Da .FEE.2020 09:44:53

Highest Channel / QPSK

Highest Channel / 16QAM

Spectri

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spec

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit fthnrk PAR
10 4dpe_SPURIOUS LINE ABS 10 4 —$PURIOUS LINE ABS
- e
SPURIOUS._LINE_ABS_ B LINE_ABS_
-20 dBr -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
50 dBm i t e -50 dBm * ——
-60 dBr -60 dBm
I ﬂm"“'J
- i
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B2.24888 MHz -66.95 dBm -53.95 dB 30.000 MHz 690.000 MHz 100.000 kHz 667.07646 MHz -67.01 dém -54.01 dB
725,000 MHz 1,000 GHz 100.000 kHz 729.25824 MHz -66.,39 dBm -53,39 dB 725,000 MHz 1,000 GHz 100.000 kHz 968.54396 MHz -66.57 dBm -53,57 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -38.81 dBm -25.81 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -40.47 dBm -27.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.53318 GHz -48.29 dBm -35.29 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.53318 GHz -49.47 dBm -36.47 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00525 GHz -51.04 dBm -38.04 db 7.000 GHz 9,000 GHz 1.000 MHz 7.00975 GHz -51.23 dBm -38.23 dB&
\ I ) v ( Il -
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Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0006
40 Normal Voltage 0.0001
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0000
0 Normal Voltage 0.0001

-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 Battery End Point 0.0003

Note:

1. Normal Voltage =12V. ; Battery End Point (BEP) =9V. ; Maximum Voltage =16V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.83 441 4.43 5.30
Middle CH 3.54 4.29 4.35 5.28 PASS
Highest CH 3.30 412 4.32 5.10
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